
 

 1 

 
 
 
 
 
 

 
Notice Inviting Tender (NIT) 

(KINFRA - 6) 

KERALA INDUSTRIAL INFRASTRUCTURE 

DEVELOPMENT CORPORATION (KINFRA) 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Tender No : KIN/PBR/40/2025-26 

Name of Work : Design, Construction and Commissioning of 2 MLD 

Water Treatment Plant at KINFRA Industrial Park 
Perumbavoor and Operation and Maintenance for 

1 Year 
 

EMD : Rs. 1,00,000/- 

Period of 

Completion 

: 14 Months 

Bid Submission 

Fee 

: Rs. 8,850/-(Inclusive of 18% GST) 

   

(A statutory body of Govt of Kerala) 
KINFRA HOUSE, TC 31/2312, Sasthamangalam, Thiruvananthapuram -695 010 

Tel: 0471-2726585| Fax: 0471-2724773 | Email: kinfraannexe@gmail.com | Web: 
[...]
establishing  plants  and  equipments for carrying out the work ,if the specified site of work is of less 
extents. 

3. In the case of any delay in shifting the utility services like Telephone posts, Electric posts, Electric 
overhead line and cables, water lines etc. by the utility Department, the Employer shall not in any 
way be liable to pay damages on account of this delay, instead a proportionate extension of time for 
completion of work will be granted in deserving cases on application by the Contractor. 

4. Access to site by the contractor: The access to the Site will be shown immediately on award of the 
Contract to the Contractor as applicable. The Contractor shall upon being given such access 
commence the Work and diligently proceed with the execution of the Work in accordance with the 



 

 
70 

Contract Documents. Access to the Site by the Contractor shall be merely a licence for carrying out 
the construction of the Work under the Contract, and the Contractor shall not by his being allowed 
such entry on the Site, acquire any right, lienor interest either in the Work carried out by him under 
the Contract or anything appurtenant or attached thereto or to any part of the Site, and his claim will 
only be in the nature of money found due and payable to him in accordance with the certificates 
issued by the Engineer-in-charge under the provisions contained herein. The Work shall be free from 
allliens ,charges or claims of whatsoever nature from any party other than the Engineer-in-charge. 
The Engineer-in-charge shall have a lien over all work performed by the Contractor, Sub-Contractors 
and Vendors and also for the materials and equipment brought on Site by them. 

5. Treasures, Antiquities found are property of Employer: All fossils ,antiquities and other objects of 
interest or value, which may be found on the Site  at the  commencement or during the  progress  of 
the Work,  shall be the property of the Employer. The Contractor shall carefully take out and preserve 
all such fossils, antiquities and objects and shall immediately deliver the same in their discovered 
state into the possession of the Employer. 

6. The Department does not undertake to construct or make available any approach road or other 
means of approach to the proposed work site and the Contractor shall get acquainted with the 
available means of approaches to the proposed site and quote for the various items. The Department 
shall not be liable for any claim raised later on the plea of non-availability or  non-access to the site. 

 
 

4. 2.00 MLD Water Treatment Plant  

The scope of the work include the design, construction, testing trial run and commissioning of the newly 

proposed  2.0 MLD water Treatment Plant treatment units - Aerator, Raw water channel and clear water 

channel, Flash mixer, Alum and Lime solutions tanks and Building, Clariflocculator, Filter unit, Back Wash 

water Tank, Chemical House, Chlorine feeding room, Clear water sump, Clear Water Pump House including 

all connected electrical adhering EI norms and mechanical installation all as per IS specifications and 

CPHEEO manual for water supply 2023. 

Adequate provision shall be made in the civil engineering works for laboratory, office buildings, 

administration area, sanitary facilities, water supply, etc. The area requirement of these ancillary 

requirements shall be stipulated. Roadways with adequate lighting shall be provided. Adequate ladders or 

steps and handrails, where required, shall be provided for easy access to each unit of the treatment plant 

and wherever necessary, walkways should be provided. Interconnecting facilities shall be provided to 

enable the operator to move freely for maintenance and operation of the plant. 

 Hydraulic Design of all components shall be done as per the norms and conditions of CPHEEO Manual of 

latest version. 

All water retaining structures shall be designed in conformity with latest version of IS: 3370 (Part 1,2,3 and 

4) while the other structures shall be designed according to IS 456 (2000, reaffirmed 2005/ latest version).  

Construction of Compound wall for WTP Site with gate need to be considered.  

1. Aerator 

Cascade aerator of suitable diameter shall be provided with central inlet with bell mouth opening at top 

and circumferential outlet constructed in RCC (minimum M30 mix) with good architectural appearance. 



 

 
71 

From top water is allowed to flow downwards to pass through a series of steps with designed tread and 

rise for each step. The aerator structure should be designed for 20% overloading. Velocity of flow of water 

through the aerator is 0.3 m/sec to 1.2 m/sec. The loading rate should be between 0.015-0.045 m2 /m3 

/hr. The inflow pipe should be minimum internal diameter. The aerator shall be with collecting lauder and 

minimum 5 numbers of trays (excluding collection tray) and the maximum rise of tray shall be 25 cm. and 

the ‘tread’ to ‘rise’ ratio of cascades needs to be more than two. 

Aerator shall be with necessary scouring arrangements with a control valve and leading pipe to the waste 

disposal system. The trays and troughs of aerator, where water flows may be covered with 10mm thick 

acid/Alkali resistant tiles of approved make and colour using acid/Alkali resistant mortar bedding and joint 

filled with acid /Alkali resisting cement as per IS 4457. The contractor has to provide one number of DI K9 

pipe after the bottom CI/DI duck foot bend at intake pipe of aerator. From outlet, the water will flow to flow 

measurement unit through RCC Channel. 

 

2. Raw water Channel 

The raw water from aerator shall be led to flash mixer through an RCC channel of M30 with adequate capacity 

for carrying raw water. The channels shall have freeboard of minimum 15 cm above the flow. The channels 

shall have easy walkway over them with precast slab covers or separate walkway of minimum110cm width 

with GI handrails for inspection and cleaning. Measurement of flow of raw water shall be done by float 

operated weatherproof pedestal type open channel transmitter with level indicator completes with initial 

fitting of mercury resistance arrangement. Suitable sized float of suitable materials with non-corrodible float 

recording counter weight etc. and all necessary accessories shall be provided to measure discharge upto 2.50 

MLD. Necessary chart required for a period of 6 months should be supplied free of cost. The meter if power 

operated shall automatically switch on to battery operation in case of power failures. The meter shall be 

suitably covered and roofed over to protect it from rain and sun. 

 
A notch of suitable shape and size shall be provided in the raw water channel to measure manually the quantity 

of inflow to the plant. The raw water channel may have a flume of adequate length to give a steady and uniform 

flow over the weir. A suitable calibrated scale shall be provided near the notch to measure the quantity of flow 

manually. 

3. Chemical House  

Adequate facilities shall be provided for the storage of chemicals required for the treatment of water for 

period of 3 months, calculating the requirements on the basis of worst conditions of raw water. Facilities for 

weighing the chemicals before feeding into the solution tanks and convenient means for lifting the chemicals 

from the stores to the  Alum and lime solution tanks shall be provided. 

For storing chemicals, the floor area should be a minimum of 20 m2 with separate area ear-marked for each 



 

 
72 

chemicals. Flooring of the chemical house shall be with 100 mm thick PCC 1:3:6 and over with granite stone 

tiles of 12mm thick with water absorption less than 0.08%. Size of tile should not be less than 500 X 500 mm 

Solution feeding shall be adopted for chemical feeds.  

There should be at least two tanks for each chemical feed. The capacity of each tank shall be such as to hold 8 

hours requirements at the maximum demand of chemical at the design flow. Dissolving trays or boxes and also 

facilities for draining the solution shall be provided. The solution tank shall be located as near as possible to  

the chemical storage godown.  These tanks shall be located at a suitable elevation to facilitate gravity feed of 

the chemical solution. A mechanical lifting arrangement for lifting the chemicals to the solution tanks should 

be provided. Arrangements for continuous mechanical agitation with adequate capacity for the solution in the 

tank shall be provided. All the pipeline, valves, specials etc.in contact with chemicals should be made with 

corrosion resistant materials. Necessary solution level indicators shall be provided for the tanks. The solution 

feeding equipments shall be capable of automatically adjusting the quantity of solution feed according to the 

quantity and quality of raw water flow. Also the feeding equipment shall be capable of feeding the solution at 

desired rates continuously and accurately irrespective of the level of solution inside the tanks. 

Adequate doors, ventilators and windows shall be provided in the chemical house to admit sufficient natural 

light. All the windows ventilators and doors shall be of aluminium. Windows of size 1.8m x 1.5 m, ventilators 

of size 0.9m x 0.6 m and doors of size1.2 mx2.1m shall be provided for chemical house. 

The solution tanks, dissolving trays or boxes shall be designed according to Manual of water supply and 

treatment of CPHEEO. The solution tank shall be located  at a suitable elevation to facilitate gravity feed of the 

chemical solution. The tanks of alum should be given coating with bituminous paint and tanks for lime and 

bleaching powder should be lined with PVC to avoid corrosion. 

Necessary mechanical lifting arrangement for lifting the chemicals from chemical store to the solution tanks shall 

be provided. Each tank should have a platform of minimum width 75 cm in front of tank. There should be a 

platform around the opening of lifting arrangements. The height of top of solution tank from the platform should 

be less than 100cm. The platform should be provided with stainless steel hand railings. Minimum clear head 

room of 200 cm should be available from the platform to ceiling. Tanks should be provided with local level 

indicators with graduations visible from a distance of 300 cm Chemical feeding room in the first floor shall be 

provided with not less than 2 Nos. of exhaust fan of 45 cm sweep. 

 

4. Rapid mixing 

For the flash mixer a minimum detention time of 60 seconds shall be provided. Necessary mechanical 

equipment for rapid mixing should be provided. Isolation of the flash mixers from aerator–flocculator channels 

shall be made possible by suitable watertight sluicegates. 

5. Coagulation and Flocculation  

In this plant, treatment units for flocculation and sedimentation processes are to be effectively incorporated in 



 

 
73 

a single unit as clariflocculator. The unit has concentric circular flocculation zone at the centre and annular or 

peripheral clarification zone. 

The design of the clariflocculator shall be confirming to the norms and conditions in the CPHEEO Manual for 

water supply (latest version). This unit shall be designed such that the coagulated water enters into flocculation 

zone through the central shaft at the top. The velocity in the central shaft and that through outlet ports is 

restricted to 0.60 m/s. The surface loading shall be in the range of 30-40m3/m2/day. The detention time shall 

be 2 to 2.5 hours. 

The flocculator wall is supported on the equidistance columns. The flocculated water passes out from the 

bottom of the flocculation tank to the clarifying zone through the wide openings in between the supporting 

columns. The area of the opening being large enough to maintain a very low velocity (not more than 0.3m per 

minute). Under quiescent conditions in the annular settling zone the floc embedding the suspended particles 

settle to the bottom and the clear effluent overflows into the peripheral launder. The sludge which settles down 

to the bottom is continuously swept towards the central sludge pocket by the scrapper arms of rotating bridge. 

The slope of the tank bottom is in the range of 1:12 to 1:10 towards the center. It is advisable to locate the 

collection launder on the periphery outside the tank. The clariflocculator should be capable of giving clarified 

water having turbidity not exceeding 5 NTU. The collection of the launder shall be provided in concrete. The 

rotating bridge shall be rests at one end on the bearings provided over the central shaft and the other end the 

carriage drive moves on the outer wall. The tangential speed of scrapper rake tip shall be is 2.5 to 3 m per 

minute. The side water depth of the clariflocculator shall be in the range of 3.5m to 4.0m. There shall be an 

appropriate walkway of width not less than 90 cm around the clarification system with suitable handrails. There 

shall be provision for drain off sludge with sludge pit with necessary valve control. 

 

6. Filter House 

There shall be a filter house in the water treatment plant to accommodate the filter media, pipe gallery, wash 

water tank, air blowers and the wash water pump sets etc. All these units can be accommodated in the filter 

house or can be accommodated separately as per the design of contractor.  

The plant shall have minimum 3 filter beds with sufficient provision for backwashing with total 2.0 MLD output 

capacity and should be of suitable size. The filters shall be designed based on normal rate of filtration of 4.8 to 

6 m3/m2/hr. The inlet and outlet control arrangements and clear water channel shall be designed to permit 

100% overload for emergent occasions. Area of filter house shall be minimum of 120 m2.  

The scope of work includes supplying and spreading filter media of suitable size and quantity in the filter units 

inconformity with relevant ISS and as per guidelines and norms prescribed in the Manual of water supply and 

treatment of CPHEEO. The media material, size and height of filter material shall be designed and got approved 

by the Client. Each filter bed shall be provided with meters for head loss, rate of flow of filters, flow controller, 

sluice valves, penstock of adequate size and dimension of approved quality. 



 

 
74 

Filter beds and filter house shall be constructed of R.C.C. of minimum M 30 grade concrete and the super 

structure shall be a framed structure with paneling done by brickwork. The filter sand appurtenance shall be 

roofed over. The height of the roof shall be at a minimum of 3.6 m. All water-containing portion shall be of R.C.C. 

of adequate thickness that shall not be less than 15 cm and all the concrete structure should be designed to 

fulfill the uncracked check condition as per IS code of water retaining structure as per IS: 3370. The minimum 

standing depth of water over media shall be 150 cm. A minimum freeboard of 30 cm shall be provided. Spacing 

and size of wash water gutters shall be as per standard practices and specification as per CPHEEO manual. 

Alkali/acid resisting cement shall be provided in the filter chamber also up to 30 cm below top of filter media 

and also on the inside of wash water gutters and gullet. There shall be 40 mm wide and 25 mm high beat on the 

edge of filter beds to prevent debris and dust falling into the beds during cleaning of floor. Walkway shall be 

provided around and in between filter beds with stainless steel hand rails. The floor of the filter operating 

platform and walls walk ways in between the filters shall all be provided with alkali/acid resisting tiles of 

approved quality, joints filled with acid/alkali resisting cement as per IS : 4457 and shade.  

Adequate doors, ventilators and windows shall be provided in the filter house to admit sufficient natural light. 

All the windows ventilators and doors shall be of aluminium. Windows of size 1.2m x 1.2 m, ventilators of size 